TEST REPORT

No. : XMCCM150100007

Date : Jan.04, 2015
Page: 10of9

QINGDAO BAREFOOT CONSTRUCTION MATERIAL CO., LTD

NO.6 CHANGCHENG SOUTH ROAD, CHENGYANG DISTRICT, QINGDAO, SHANDONG PROVINCE,

CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:
Sample Name : WPC PLANK

SGS Ref. No. . QDHG 201404431, QDHG 201404303, QDHG 201404429, QDHG
201404430

Test required . Selected test(s) as requested by applicant

Date of Receipt : Nov.25, 2014

Test Period : Nov.25, 2014 to Dec.30, 2014

Test result(s) * For further details, please refer to the following page(s)
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Summary of test results:(Average value)

GB/T 24508-2009
. Requirement in standard | Concl
Test items Test methods Test results for Element face wood usion
plastic floor
, GB/T 24508-2009 6.5.2 , ,
>
Bending strength GB/T 17657-1999 4.9 4 4275 N Use in public place=z2200 N | Pass
Impact resistance in | GB/T 24508-2009 6.5.3
normal temperature | GB/T 18102-2007 6.3.16 8.57:mm =izmm Pass
impact resstance In | - g/t 24508-2009 6.5.6 No break No break Pass
ow temperature
. GB/T 24508-2009 6.5.4 3
20.
Density GB/T 17657-1999 4.2 1.33 g/cm3 0.85 g/cm Pass
) GB/T 24508-2009 6.5.5 o <83.0%
Water absorption GB/T 17657-1999 4.6 0.83 % (base material no foaming) Pass
. Length direction: 0.04 % Length direction: 0.3 %
Sizes change afler | - Gp/T 24508-20096.5.7 | _ Width direction: 0.03 % Width direction: <0.4% | Pass
P Thickness direction: 0.22% | Thickness direction: 0.5 %
Cold and thermal i No cracking or bubbling No chap, No bubble
cycling GB/T 24508-2009 6.5.9 Size change: -0.04 mm Size change: <0.5mm Pass
GB/T 24508-2009 6.5.21 E0<0.5 mg/L
Formaldehyde GB 18580-2001 6.3 ND E1<1.5 mg/L Pass
Soluble Heavy Soluble Lead | 12 mg/m? <20 mg/m? Pass
Metal of Substrate GB/T 24508-2009 6.5.23 —
GB 18586-2001 ND <20 mg/m? Pass
Cadmium
: GB/T 24508-2009 6.5.25 5 5
Volatile M 7.4 g/ <40 g/ P
olatile Matter GB 18586-2001 g/m 0g/m ass
Slip resistance GB/T 24508-2009 Section 36 235 Pass
6.5.16
GB/T 24508-2009 Section
Colour fastness 6.5.20
) lass 4 2 Class 4 P
resistance GB/T 15102-2006 Section > Class Class ass
6.5.19

Note: Impact resistance in low temperature, cold and thermal cycling, formaldehyde and soluble heavy metal of

substrate were carried out by a SGS internal laboratory.

wUETRE

., Testing Service

*kkkkkkk TO be Continued********

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this documnt is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are

retained for 30 days only .

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com

FE-FE- BT AE (AR ) FLRHIIRS

No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China. 361101

t (86-592) 5761588
t

BB 4:361101 (86-592) 5761588

f (86-692) 5765380  www.sgsgroup.com.cn
f (86-592) 5765380

e sgs.china@sgs.com

Member of the SGS Group (SGS SA)




TEST REPORT

No. : XMCCM150100007
Date : Jan.04, 2015
Page: 30of9

1. Bending strength

Test Method:

GB/T 24508-2009 6.5.2 wood-plastic flooring- Bending strength

GB/T 17657-1999 4.9 Test methods of evaluating the properties of wood-based panels and surface decorated
wood-based panels - Determination of modulus of elasticity in bending and of bending strength

Specimens: WPC, 400mmx148mmx25mm, 3pcs

Loading rate: 9.1 mm/min

Span: 350 mm
Test Result:
Specimens identification 1 5 3
No.
Bending strength (N) 4287 4332 4205
Mean value (N) 4275

2. Impact resistance in normal temperature

Test Method:

GB/T 24508-2009 6.5.3 wood-plastic flooring- Impact resistance in normal temperature
GB/T 18102-2007 6.3.16 Laminate flooring- Impact resistance

Specimens: WPC, 300mmx148mmx25mm, 3pcs

Falling height: 1.75 m

Test Result:

Specimens identification 1 5 3
No.
Diameter of pit(mm) 8.56 8.51 8.64
Mean value (mm) 8.57
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3. Impact resistance in low temperature

Test Method:

GB/T 24508-2009 6.5.6 wood-plastic flooring- Impact resistance in low temperature
Specimens: WPC, 300mmx148mmx25mm, 3pcs
Condition:

-10°C, 2h—Finish testin 10 s

Weight of steel ball: 800 g

Diameter of steel ball: 50 mm

Falling height: 1000 mm

Span: 200 mm

Test Result:

After testing, there is no break for the specimens.

4. Density

Test Method:

GB/T 24508-2009 6.5.4 Wood-plastic flooring- Density

GB/T 17657-1999 4.9 Test methods of evaluating the properties of wood-based panels and surface decorated
wood-based panels - Determination of density

Specimens: WPC, 80mmx50mmx25mm, 3pcs

Test Result:

Specimens identification 1 5 3
No.
Density (g/cm®) 1.36 1.30 1.32
Mean value (g/cm®) 1.33

*kkkkkkk TO be Continued********

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
D at http://www.sgs.com/en/Terms-and-Co ditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdi 1 issues defined therein. Any holder of this documnt is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only .

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujan Province, China. 361101 t (86-592) 5761588  f (86-592) 5765380 ~ www.sgsgroup.com.cn
qﬂ'?EE'Ef'l'Kﬁ(ﬁ?r)FﬂklZ#llﬁm% HB4R:361101 t (865%2) 5761588  f (86:692) 5765380 € sgs-china@sgs.com

650N atanda ds Tec s Co., Lid.
Xiamen Bral --....,‘_",:—- > Hs Laboratory

Member of the SGS Group (SGS SA)



TEST REPORT

No. : XMCCM150100007
Date : Jan.04, 2015
Page: 50f9

5. Water absorption

Test Method:

GB/T 24508-2009 6.5.5 Wood-plastic flooring- Water absorption

GB/T 17657-1999 4.9 Test methods of evaluating the properties of wood-based panels and surface decorated
wood-based panels - Determination of water absorption

Specimens: WPC, 80mmx50mmx25mm, 3pcs

Test Result:

Specimens identification 1 5 3
No.
Water absorption (%) 0.82 0.81 0.85
Mean value (%) 0.83

6. Sizes change after water absorption

Test Method:

GB/T 24508-2009 6.5.7 wood-plastic flooring- Sizes change after water absorption
Specimens: WPC, 148mmx100mmx25mm, 3pcs

Soak time: 24 hours

Test Result:

Specimens identification No. 1 2 3
Length change (%) 0.03 0.05 0.03
Mean value (%) 0.04
Width change (%) 0.02 0.05 0.02
Mean value (%) 0.03
Thickness change (%) 0.23 0.22 0.21
Mean value (%) 0.22
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7. Cold and thermal cycling

Test Method:

GB/T 24508-2009 6.5.9 wood-plastic flooring - Cold and thermal cycling
Specimens: WPC, 183mmx148mmx25mm, 3pcs
Test Result:

Condition:

a.23t2°C, 1 h

b.-29+2 °C, 6 h

c.23t2°C, 1 h

d.52+2 °C, 16 h

a~d as 1 cycle, total 3 cycles— 23+2 °C, 6 h
Number of specimens tested: 2

Lab Environmental Condition: 23+2 ‘C, 505 % RH
Test Result:

Requirement in .

Test ltem Test Result GB/T 24508-2009 Conclusion
Appearance No cracking or bubbling No cracking or bubbling Pass
Dimensional Change -0.04 mm 0.5 mm Pass
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8. Formaldehyde

Test Method:

With reference to GB/T 24508-2009& GB 18580-2001 Section 6.3, Analysis was performed by UV-Vis.

GB/T 24508-2009 6.5.21 Wood-plastic flooring- Formaldehyde

GB/T 18580-2001 6.3 Indoor decorating and refurbishing materials — limit of formaldehyde emission of wood-
based panels and finishing products

Specimens: WPC, 300mmx150mmx25mm, 1pcs

Test Result:

Test Item Unit MDL 001

Formaldehyde Emission Content mg/L 0.2 ND

Remarks:
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit

(3) ND = Not Detected (< MDL)
(4) "-" = Not Regulated

9. Soluble Heavy Metal of Substrate

Test Method:

With reference to GB/T 24508-2009&GB 18586-2001, Analysis was performed by ICP OES

GB/T 24508-2009 6.5.23Wood-plastic flooring- Soluble Heavy Metal of Substrate

GB/T 18586-2001 Indoor decorating and refurbishing materials — limit of harmful substances of polyvinyl
chloride floor coverings

Specimens: WPC, 10mmx10mmx2mm, 20pcs

Test Result:

Test ltem Unit MDL 001
Soluble Lead (Pb) mg/m? 2 12
Soluble Cadmium (Cd) mg/m? 2 ND
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10. Volatile matter

Test Method:

GB/T 24508-2009 6.5.25 wood-plastic flooring- Volatile matter

GB/T 18586-2001 Indoor decorating and refurbishing materials — limit of harmful substances of polyvinyl
chloride floor coverings

Specimens: WPC, 100mmx100mmx25mm, 3pcs

Heat time: 6 hours

Test Result:

Specimens identification No. 1 2 3
Volatile matter(g/m?) 7.3 7.4 7.5
Mean value (g/m?) 7.4

11. Slip resistance

Test Method:

GB/T 24508-2009 Section 6.5.16, Wood-plastic composite flooring - Slip resistance
Specimens: WPC, 1000mmx150mmx25mm, 1pcs

Environment temperature: 22.4 C

Water temperature: 20.1 C

Test surface & Test direction: see the photo

Test Result:

Specimens identification No. 1 2 3 4 5
Slip resistance value 35 36 35 36 36
Mean value 36
Technical requirements of >35
GB/T 24508:2009 B
Conclusion Pass
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12. Colour fastness resistance

Test Method:

GB/T 24508-2009 Section 6.5.20 Wood-plastic composite flooring - Colour fastness resistance

GB/T 15102-2006 Section 6.5.19 surface decorated wood-based panels with paper impregnated thermosetting
resins

Specimens: WPC, 180mmx150mmx25mm, 1pcs

Test Result:

Test ltem Test result
Colour fastness resistance > Class 4
Technical requirements of
GB/T 24508:2009 2 Class 4
Conclusion Pass

Note: Colour fastness resistance was carried out by an external laboratory assessed as competent.

Specimen photographs:

o .

Test surface & Test direction

=

1920 21 22 23 24 25 %6‘ 7 ; 333 57 38 39,40 41 42 43 44 % 43 44 45 46 4

i :

Sample - Test surface & Test direction for slip resistance
SGS authenticate the photos on original report only

Note: The test results were transferred from report No.: XMCCM141101207 dated: 2014.12.12; XMCCM141101208-01

dated:2014.12.17; XMCCM141101209 dated:2014.12.15; XMCCM141101210 dated:2014.12.30 issued by SGS.
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